Al

Explosive Diagram Chain Saw

ALl [V

A9 A3 A7 A6

A28

Part 1

AT6| Chain catcher |1 [JA37|Cork 1
@ PARKER AT5| Plate 1 JA36|Left case 1
AT4{ 011 filter 1 JA35|Damper 3
AT3[ 011 pipe 1 JA34|Bearing 6202 1
AT2{ Air element 1 JA33| Snap ring 1
A7T1{ 011 pump 1 JA32{0il seal 1
AT0[ 011 pipe 1 JA31|Plate 1
A69| M4 x 14 Bolt 2 JA30|M4x8 Bolt 3
A68[ Clutch shoe 3 JA29| Flywheel 1
A67| Carrier 1 JA28) Nut, M8 1
A66| Spring 1 JA2T{M5x30 Bolt 5
A65| Washer 1 JA26|0i1 tank Cap 1
A64|Chain sprocket |1 JA25|Seal ring 1
A63|Rim sprocket 1 JA24|Locker 1
A62| Needle bearing |1 [JA23|Ignition coil 1
A6L| Vorm 1 JA22| Cord comp. 1
AGO| M4 x12 Bolt 3 JA2L | Key 1
A59) 011 pump plate |1 JA20[Shaft comp. 1
AS8| 0il seal F15x ¢28x5| 1 JA19|Bearing 1
A57| Choke rod cap 1 JA18|Vasher 1
A56|Damper 1 JA17|Piston pin 1
AS5| Choke rod 1 JAL6| Snap ring 1
AS4{M5x 14 Bolt 1 JAL5| Piston 1
A53| Air filter 1 JA14] Ring 1
AS2| Gasket 1 JA13]Gasket,cylinder |1
AS1| Stud GM5-M5x30 |1 JA12{Nut,muffler M5 |2
ASO{ M5 x50 Bolt 1 ALl Gasket,muffler |1
A49| Supporter 1 JA10| Muffler 1
A48| intake cusion |1 JA9 [Gasket,muffler |1
A47| Throttle rod 1 JA8 |Bolt,muffler 1
A85( Nozzle 1 JA46|Carburetor 1 JAT [M5x20 Bolt 4
A84] Clip 1 JA45] intake flange |1 JA6 |Spark plug 1
A83| Negative pipe 1 [ A44| Gasket 1 JAS |Cylinder 1
A82| Insulating pipe [1 [JA43[Bracket 1 JAd |Gasket, inlet 1
A81| ventilating Nozzle[1 JA42|Gasket 1 JA3 | Insulator 1
A80| Stop ring 1 JA41|Right case 1 A2 [M5x12 Bolt 4
AT9| Air element 1 1A40| Dust Guard 1 )AL |Ring 1
A78| Bump Spike 1 JA39| Pin 3 .
ATT|(Stud AYNS-MBx26-8.8 2 [JA38Gasket 1 INO' Parts deSCIIDtIOHNUﬂleI




_ _ _ _ B38| Fuel pipe 3
Explosive Diagram S " | Vasher 1
B6) B36| Fuel pump 1
Chain SaW Pal"[ 2 B4 k;,: B35| Balancer seat 1
: !gm B 36 B B OO [l chain cover 1 34| Balancer 1
X \ dLL : Eji 1P':1Irlott1e Spring 1
AX Ll P 71| Saw chain 1
? Wooe o I \ il Brake lover 1 B Thfottle lever 1
$ B4 8 | B69| Brake lever 1 E;z i;;p o 1
B68| Ping 3 )
1| STide arn L] | fuel tenk :
B66| Brake spring 1 o E_SWTtCh :
B65| Brake spring 1 Blf| Reta inor !
! w51/ 152/ 153/ Bst /s | 364 Pin 1 I Geske! 1
B4| Fuel Tank Cap 1
B B B | [363{ Vasher ¢ 6x ¢20x1.21
3 Plate 1| [P Demer :
BB B BS ML B3 B B BB B BL B 1 Dot Froat guard 1 B2 Starter cover !
360| Snap ring 1 BlI| LA guide !
Wil pia I B0 SI.mng 1
- 38| Cap 1 B19| Ripe 1
- sl et us ) BI8| Sring cover 1
" 356l Chain cover I B17 Sta?ter handle 1
Bi5| Protector 1 B} Spring !
1‘“ 34| Brake bard ] |PSeren STIx8 |1
. s chain catcher |1 Ei‘; ;::hretrlfs :”;efﬁlx o 1
B3)| Retainer 1 -
3l i 1 B1)| Cover 1
0“ il Soren I Bi1f Dust cover 4
0 Plate 1 B0 Front handle 1
! I | B48) Spacer 1 B3] Spring !
t 1?3 B4 \B25 \B26 B57 B27 B ‘ Wl Rine ) B8| Spacer 1
- ) M| Toshor g6 g 16x 0.8 1| o olt )
35| Spring 1 B6| Chain catcher 1
W{Scren sT4xs |5 | X1t Bolt b
3l Cover 1 B4| Cylinder cover 1
@ PARKER 3| Demper 1 B3| Air fiter cover 1
AL Wi| Fuel filter 1 Ei E“l_‘ cateh L
W Clip 1 ngine ass’y 1
- _ ] B3| Pipe seat 1 o.|Parts description|i




